®

The Life of the Kitchen®

AR S
Ca\[a\l €)C
OBSB162

Page # Sheet Title
1 OBSB162 Assembly
2 OBSB162 Assembly Parts List
3 OBSB162 Manifold Assembly

Revised 04-15-2010

Technical Service | 1440 Bridgegate Drive | Diamond Bar, CA 91765 | PH 800-353-2267 | FAX 909-612-1702



=
8
£
Q
)]
)]
<
N
O
v
0
7))
0
O

Wire Harness
Not Shown

e
/
€O

~
%

The Liie of the Kitchan

Technical Service | 1440 Bridgegate Drive | Diamond Bar, CA 91765 | PH 800-353-2267 | FAX 909-612-1702




OBSB162 Assembly Parts

Ref # Part # Description
1 700601E Asy, Control Panel
2 700604NG Asy, Manifold, NG
2 700604LP Asy, Manifold, LP
3 700754 Asy, Spill Tray
4 72231 Burner Cap
5 102493 Wire Harness (Not Shown)
6 83141 Strain Relief Bushing
7 72265 Power Supply Cord
8 101675 Bracket Adapter
9 102363 Flare Connector, 3/8 - 3/4, NPT
10 (83571 Screw, TRS HD, #8 x 1/2"
11 |N/A Chassis
12 [ N/A Rear Panel
13 | 100121 Asy, LED
14 | 72436SB Grate Pack, 14"

15 |[72649NGSL Burner Base, NG
15 |72649LPSL Burner Base, LP

16 (83308 Keps Nut, #6-32

17 |102101 Screw, Phil, 10-32 x 1/2", SS

18 (83539 Ball Stud

19 (83009 Keps Nut, #10-24

20 |[83619 Screw, WFR HD, #8 x 3/8" SS

21 | 72634 Reignition Module, Single Point

22 |N/A Igniter Mounting Plate

23 | 102469 Screw, #8 Phillips Head 3/4, Type B
24 |100127-03 Knob, Illuminated, BBQ

25 |83483 Screw, C'Sink Phil, #6-32 x 5/8", SST
26 |83263 Screw, Phil HD, #8 x 3/8"

27 |83001 Screw, Phil Pan HD, 8-32 x 1/4”

28 [83192 Nut, Hex, 8-32 Keps SST

29 |[83408 Screw, Phil Pan #8-32 x 3/4”

30 |102063 Main Manifold Flex Tubing

31 (102286 Gas Tube, Side Burner, RR

32 (102287 Gas Tube, Side Burner, FR

33 |[100122CH Trim Ring, Chrome

34 |72920 LED, Holder

35 |72945CH Dacor Logo

36 |[N/A Control Sub-Panel

37 |[700597NG Asy, Regulator, NG

37 |72310 Asy, Regulator, LP

37 | 700597LP Asy, Regulator, LP (Whole House LP System)
38 |72386 Igniter

@ - 106465 Ignitor Wire Set (Not Shown)

The Liie of the Kitchan®

Technical Service | 1440 Bridgegate Drive | Diamond Bar, CA 91765 | PH 800-353-2267 | FAX 909-612-1702




OBSB162 Manifold Assembly

Ref # | Part # NG | Part # LP Description
1 76129 76129 Switch, Valve
2 102165 102165 Screw, Switch Mounting
3 102163 102163 O-Ring, Valve Mounting
4 102164 102164 Screw, Valve Mounting
5 102088NG 102088LP Valve, Side Burner, Left Front
6 102089NG 102089LP Valve, Side Burner, Right Front

EE=ER

The Liie of the Kitchan®

Technical Service | 1440 Bridgegate Drive | Diamond Bar, CA 91765 | PH 800-353-2267 | FAX 909-612-1702




